
 
IDENTIFICATION AND QUANTIFICATION OF INORGANIC 

NANOPARTICLES IN WASTEWATER 

 
 

by 

 

 

Yinduo Chen 

 
 

A Dissertation 

 

 

Submitted to the Faculty  

 

of the 

 

WORCESTER POLYTECHNIC INSTITUTE 

 

 

in Partial Fulfillment of the Requirements for the  

 

Degree of Doctor of Philosophy  

 

in  

 

Civil Engineering 

 

April 2022 

 
 
 
 
 

APPROVED: 

 
Dr. John A. Bergendahl, Assoc. Professor, Civil, Environmental and Architectural Engineering, Worcester Polytechnic Institute,     

Thesis Advisor 

Dr. Harold W. Walker, Schwaber Professor, Civil, Environmental and Architectural Engineering, Worcester Polytechnic Institute, 

Committee Member 

Dr. Nancy A. Burnham, Professor, Physics, Worcester Polytechnic Institute,  
[...]
transformation in the environment. Several investigations have shown that NOM stabilized ENPs 

via electrostatic and steric interactions (Fernández-Nieves and de las Nieves 1999; Mylon, Chen, 

and Elimelech 2004). (Bio)macromolecules can be controlling variables in changes in stability and 

transformation (King and Jarvie 2012). The current data indicate that the interaction of ENPs with 

biological matter is an important aspect in their transformation and bioavailability studies 

(Dwivedi et al. 2015). 

Photo transformation is an important mechanism in the regulation of the fate and the 

behaviour of ENPs. They are connected to reactive transients of various excited states as well as 

reactive oxygen species (ROS) of source and sink that can influence photoreactions. In addition, 

the environmental setting of aerobic and anaerobic conditions might have an impact on 

transformation routes (Dwivedi et al. 2015). 

II.2.2 Natural Inorganic Nanoparticles 



 41 

Several environmental parameters influence the fate (i.e., aggregation and dissolution) of 

natural inorganic nanoparticles (NINPs), including ionic strength, ionic components, pH, redox 

conditions, NOM content and nature, and the kind of individual nanoparticles. The potential for 

NINPs to be altered and transported in the complex environment will be determined by the 

cumulative influence of these physicochemical parameters (Sharma et al. 2015). 

The influence of ionic strength and background electrolytes on the stability of 

manufactured NINPs has been investigated in a large number of research efforts. It has been shown 

that the presence of iron species, such as Fe3+ ions, has been found to have no effect on NINPs 

stability. However, the presence of Mg2+ and Ca2+ has an influence on the stability of NINPs. 

Furthermore, as NINPs are transported from freshwater to river water and then to seawater, the 

number of ions increase, and the stabilized NPs may become less stable (Sharma et al. 2015). 

Several studies showed that the stability of naturally formed NPs is increased by NOM. 

The surface composition of NPs, as well as the binding manner of NOM, have an impact on their 

stability. Whether particles are generated at room temperature (RT) or at a higher temperature, this 

phenomenon may be observed. The size and shape of the particles also have an impact on their 

stability. Furthermore, NNPs in the environment may dissolve or ionize, for example, they can 

readily dissolve in physiological circumstances to generate ionic forms (Sharma et al. 2015). 

II.3 Toxicity of Inorganic Nanoparticles 

II.3.1 Engineered Inorganic Nanoparticles 

The toxicity of engineered nanoparticles can affect ecosystems and creatures from different 

trophic levels, including bacteria, plants, and multicellular aquatic/terrestrial organisms as shown 



 42 

in Figure 8. Several studies have been conducted to investigate the genotoxicity, cytotoxicity, and 

ecotoxicity of engineered AgNPs and AuNPs against a variety of food chain members, including 

bacteria, plants, aquatic and terrestrial organisms, as well as the toxicity of engineered AgNPs to 

marine organisms and algae (Sharma et al. 2015). It has been found that the toxicity of NPs is 

influenced by their surface chemistry, charge, and organic coating. 

Bacteria are essential components of the food chain and perform important environmental 

activities. They are common ecosystem components who play an important role in global nutrient 

cycle. Because of its ecological importance, as well as the relative simplicity of culture, bacteria 

have been a key focus of eco-nanotoxicity research to date, including the use of a diverse variety 

of model organisms and toxicity tests to assess the effects of nanoparticles. While there is a 

considerable amount of data indicating nanoparticles are absorbed by a variety of mammalian 

cells, the absorption of nanomaterials by bacterial cells is yet unknown. There have been few 

systematic studies that have measured the rates and internal locations of nanoparticles in bacteria 

(Maurer-Jones et al. 2013). 

Plants are particularly significant in eco-nanotoxicity concerns because to their interaction 

with air, soil, and water, all of which may include manufactured nanoparticles. Furthermore, 

because plants are fed by lower trophic level creatures, animals, and humans, they provide a large 

potential to enable nanoparticle transmission among many species in the food chain. Because many 

plant species have vast surface area leaf and root systems, they have plenty of opportunities to 

interact with nanoparticles. Several studies investigated the exposure of plant seeds to various 

nanoparticle solutions and then monitoring germination and root extension from the seed. They 

showed that the nanoparticles themselves (rather than the ions created during nanoparticle 



 43 

dissolution) have an influence on the initial stages of plant growth, and that differences in 

nanoparticles effects exist (Maurer-Jones et al. 2013). 

The paths of nanomaterial exposure to live creatures are determined by the organism's 

environment. As previously discussed, entrance through the roots is a major concern for plant 

uptake. Nanoparticles that are present in the aqueous or soil phases give a way for entrance into 

the animal (gills, mouth, to the stomach) that might be substantially influenced by the 

characteristics of the nanoparticle surface for fish in water or worms in soil. The noble metals are 

also becoming an increasing area of research on possible fish contamination, possibly as a result 

of increased market awareness of "antimicrobial nano-silver" products (Maurer-Jones et al. 2013). 

 

Figure 8. Schematic view of toxicity of engineered nanoparticles in the environment.  

II.3.2 Natural Inorganic Nanoparticles 

Toxicity of 
Inorganic 

Nanoparticles 

Plants Bacteria

Aquatic 
Organisms



 44 

Few investigations on the toxic consequences of NNPs (e.g., natural Ag and Au) have been 

carried, due to their low concentrations. Recent research investigated the toxicity of natural Ag-

based NPs by measuring the minimum inhibitory concentrations (MIC) of particles generated from 

the reduction of Ag+ by organic matter against Gram-positive (GP) and Gram-negative (GN) 

bacteria (Adegboyega et al. 2014). More crucially, natural noble metal NPs showed lower MIC 

values than ENPs, implying that natural noble metal NPs were less harmful than man-made 

nanoparticles. For GP species, the difference in toxicity between ENPs and natural AgNPs was 

substantially greater than for GN species. The organic coating produced in the natural environment 

appears to build complex structures, which may be responsible for the decreased toxicity. Another 

theory is that natural organic materials are less hazardous by nature than the polymers and 

surfactants employed in ENP manufacturing or post-processing treatment. The variations in 

toxicity of NNPs and ENPs might potentially be attributed to the surface coating compounds used 

to cover them (Sharma et al. 2015). 

The presence of natural organic matter functional groups encasing naturally generated 

noble metal NPs would have a significant impact on their toxicity. The interaction of these NPs 

with aquatic creatures is poorly understood. Significantly, depending on the functioning of the 

organic matter and the formation of reactive oxygen species, these NPs may have varied toxicity 

(Sharma et al. 2015). 

Having a better understanding of the sources, fate and toxicity of various engineered and 

natural inorganic nanoparticles, is essential to understand the presence of INPs in wastewater. 

Next, we will introduce the methodology used in this research to monitor and quantify INPs in 

wastewater, as an important step to evaluate their potential implications and risks on the 

environment. 



 45 

III. MATERIALS AND METHODS 

The materials and methods section includes methodology for sample collection (section 

III.1), sample preparation (section III.2), overall analysis methodology using Inductively Coupled 

Plasma Mass Spectrometer (ICP-MS) (section III.3), and other analytical methods used for 

nanoparticles characterization including SEM (section III.4), DLS (section III.5) and AFM 

(section III.6). These methods were used to validate and confirm the occurrence of the INPs 

detected by spICP-MS. 

I.1 Sample collection 

I.1.1 Sample collection for Phase I: UB WWTP 

Wastewater samples were collected at monthly intervals over a twelve-month sampling 

duration from the influent stream to the UB wastewater treatment facility serving approximately 

250,000 people in the Northeast U.S. Samples from the effluent were also obtained. The treatment 

facility treats an average daily flow rate of about 30 million gallons per day (MGD), influent 

Carbonaceous Biochemical Oxygen Demand (CBOD) averaging approximately 150 mg/L, and 

influent Total suspended solids (TSS) averaging around 160 TSS. The UB treatment facility 

utilizes screening, grit removal, primary clarification, activated sludge, chlorine disinfection, and 

dechlorination prior to discharge. See the detailed treatment flow diagram in Appendix C.3. One-

liter wastewater samples were collected and stored in capped, high-density polyethylene containers 

at 4°C until analysis was performed within three days of sampling.  

I.1.2 Sample collection for Phase II: AC, SB, UB, and DI WWTPs 



 46 

Wastewater samples were collected from four WWTPs in Massachusetts: AC, SB, UB, and 

DI. Descriptions regarding these WWTPs are shown in Table 2. For each WWTP, one-liter 

samples were collected from both influent and effluent wastewater. Afterward, wastewater 

samples were stored in polyethylene containers at 4°C. Then, analysis was performed within three 

days of sampling. 

The AC WWTP treats an average daily flow rate of about 0.5 million MGD. Raw 

wastewater from the nearby domestic community is pumped to the treatment facility and it is first 

strained and aerated. The AC treatment facility then utilizes coagulation, flocculation, 

equalization, membrane filtration, disinfection, and fluoridation prior to discharge. See the detailed 

treatment flow diagram in Appendix C.1. 

The SB WWTP treats an average daily flow rate of about 5 MGD. The influent wastewater 

consists of both domestic and industrial sources from the surrounding areas. The SB treatment 

facility utilizes screening, grit removal, primary clarification, activated bio-filter, chlorine 

disinfection, and dechlorination prior to discharge. See the detailed treatment flow diagram in 

Appendix C.2. 

The DI WWTP treats an average daily flow rate of about 360 MGD. The facility eliminates 

human, domestic, commercial, and industrial contaminants from wastewater that originates in 

homes and companies in 43 towns around the greater Boston area. The DI treatment facility utilizes 

screening, grit removal, primary clarification, activated sludge, chlorine disinfection, and 

dechlorination prior to discharge which are similar to the processes used by UB and SB WWTPs. 

See the detailed treatment flow diagram in Appendix C.4. 



 47 

 The major differences among these four WWTPs are the design flow rates and the 

wastewater sources, which include industrial and domestic sources (Table 2).  The sizes of 

WWTPs with mixed sources (SB, UB, and DI) are three orders of magnitude larger than the purely 

domestic AC WWTP. These comparisons will help us to determine both the effect of the size and 

sources of WWTPs on the presence of INPs. 

Table 2 Information about AC, SB, UB, and DI wastewater treatment plants. 

WWTP Design flow rate (mgd) Wastewater type 

AC 0.05 domestic 

SB 5 domestic + industrial 

UB 30 domestic + industrial 

DI 360 domestic + industrial 

 

I.2 Sample preparation 

I.2.1 Removal of dissolved constituents from the samples with dialysis 

The procedure used to remove the dissolved inorganic and organic constituents from the 

wastewater samples with dialysis was adapted from Choi et al. (2017) and Choi et al. (2018). 

Samples were transferred to 24 mm diameter, 1 kDa molecular weight cut off dialysis tubes 

(Spectrum Chemical Manufacturing Corporation, 25 cm in length), sealed on both ends by plastic 

clips, and immersed in purified water in a 2 L conical glass flask subjected to constant stirring for 

72 hours. The ionic strength was continuously monitored with a conductivity meter (Model 150, 



 48 

Orion Thermo Scientific). Results showed substantial removal of the dissolved constituents over 

time as the conductivity dropped from 45-50 to 1.4-1.8 μS/cm after 72 h with the purified rinse 

water changed every 24 hours. Purified water was produced with a Thermo Scientific Barnstead 

Nanopure Life Science UV/UF system (Waltham MA, USA). 

I.2.2 Further removal of organics from the samples 

To further remove dissolved organic material from the samples subsequent to dialysis, the 

deionized samples were transferred from the dialysis tubes to 150 mL glass beakers. Ten mL of 

hydrogen peroxide, H2O2 (30%, Macron Fine Chemicals), was added to each beaker, and the 

beakers were held at 100°C for 2 h on a hot plate. This technique was adapted from Choi et al. 

(2017). To evaluate the possible particle size changes due to the redox conditions of H2O2, standard 

Au nanoparticles of known size were subjected to the same method above. The detected size of 

Au nanoparticles was within the manufacturing range. 

I.2.3 Removal of coarse particles from the samples 

The prepared samples were subjected to ultrasonication at an intensity of 24 W for 10 

minutes (Marshall Scientific, Model 1510R-MT). The samples were transferred to 50 mL 

polypropylene tubes (VWR North American) after sonication, and centrifuged (Eppendorf, Model 

5804) for the separation of coarse particles from the samples. The centrifugation process was 

conducted at a speed of 1000 g (2794 rpm) for 3 min, which was adequate to separate particles at 

sizes larger than 200 nm when composed of metallic oxides with a density in the range of 2.6–3.0 

g/cm3 (Choi et al. 2017). 

I.2.4 Filtration of samples  



 49 

The samples were then transferred to 50 mL polypropylene tubes (VWR North American) 

using syringes equipped with 0.45 µm filters (polyvinylidene fluoride, Fisher Scientific). The 

filtered samples were subjected to subsequent analysis as described below. Filtration is an essential 

step in all ICP-MS analysis to protect the equipment from clogging by large particles. 

I.3 Inductively Coupled Plasma Mass Spectrometer (ICP-MS) analysis 

ICP-MS analysis was conducted with a PerkinElmer NexION 300x Inductively Coupled 

Plasma Mass Spectrometer. A schematic showing the two modes of ICP-MS analysis, 

conventional ICP-MS and single-particle ICP-MS, employed in this research is illustrated in 

Figure 9. 



 50 

 

Figure 9. Schematic of the characterization approach for the inorganic nanoparticles by 

conventional and spICP-MS. 

Conventional ICP-MS analysis is typically designed for samples that contain dissolved 

metals or inorganic elements. In this mode, constant streams of charged ions are generated in 

plasma, resulting in a constant concentration signal in the instrument. However, single-particle 

ICP-MS analysis is intended for samples with metal or inorganic nanoparticles. In single-particle 

mode, pulses of charged ions are created in plasma instead of a continuous flow of charged ions 

(as in conventional mode), providing spikes of signal that can be converted to nanoparticle size 

and concentration. 



 51 

I.3.1 Conventional ICP-MS analysis 

50 mL of filtered samples and 50 mL of raw wastewater samples were digested in nitric 

acid (HNO3) solution (67-70% purity, Fisher Scientific) and heated with a hot plate. After heating, 